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- On the Steel Qualities of SU]J 2 Remelted by
Plasma Jet Furnace.
(Development ‘of the plasma jet furnace— I)

Zenzo Nozaki, Kosi Karo, Teruo Tokurl

and Nobuo SuzUKI.
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On Dolomite Bottom in Large Electric Arc

Furnace.

Hidenori MaTtsuoka and Atsuo MORIYA.
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Table 1. Properties of dolomite.

MgO | CaO ! SiO,

Alzogl ‘Fe,Os | P lIg, loss

33 62 l 0'5‘ 0'3‘ 45 EO‘OB\ 02
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Size of dolomite : 5~15mm § and about 30 mesh
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Fig. 1. -80t electric arc furnace stamped with
dolomite.

Table 2. Physical properties of rammed dolomite
after service in the electric-arc furnace
bottom.

Sample No. : 1 2 3 4

Distance from hot

face (mm) 50 250 | 450 | Original

Crushing strength

(ke/cme) 245 | 647 | 745 | 460

Refractoriness (S. K.) | 37 >37 | »37 —
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